Great News for UK Customers!!! -> L&L Models will be your new distributor for GP3D products in the UK :)

Parts Bag: TypeL - Bag8 - Rear Suspension

HARDWARE

 

Quantity Description
2 Bearing 10x15x4
2 Bearing Flanged - 6x10x3
2 Hinge pin 2mm x30mm
2 M1.6 hex bolt x 5mm
4 M2 grub screw x 5mm
2 M2 hex bolt x 4mm
8 M2 hex bolt x10mm
4 M2 hex bolt x12mm
2 M2.5 hex bolt x20mm
8 M2cs hex bolt x 4mm
4 M2cs hex bolt x10mm
2 M3 hex socket head bolt x30mm
2 M3 nylock nut
2 Shim x 6mm


COMPONENTS

Quantity Description
L + R Anti-roll Bar - Link
2 Anti-roll Bar - Mount
1 Anti-roll Bar - Wire
2 Axle - Rear
2 Disc Brake - Rear
2 Disc Brake - Rear - Hub
1 Driveshaft CVDs (pair)
L + R Suspension Arms - Rear - Lower
L + R Suspension Arms - Rear - Upper
2 Trailing Link - Lower
2 Trailing Link - Upper
L + R Upright - Rear